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PARTS LIST
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SHOP PRESS PARTS LIST (figure a)

No.
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Description

Bolt M16x40

Washer 16

Knighthead

Spring washer 16

Nut M16

Top beam component

Pump

Spring

Hook

Nut M6

Upper slot part

Middle slot

Support tube

Block

Bolt M10x130

Washer 10

Spring washer 10

Nut M10

Support pin

Connection plate

Bolt M12x30

Base support

Washer 12

Spring washer 12

Nut M12

Support arm

Bolt M10x25

8

8
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8

8
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1
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4
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SHOP PRESS PARTS LIST (a)
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